


TABLE OF CONTENTS

EXECUTIVE SUMMARY

CHAPTER 1 -INTRODUCTION
MAXIMIEZING USE OF BUDD INLET PLANT SITE e e e 1-3
PUBLIC INVOLVEMENT —

CHAPTER 2 - PLANT HISTORY
1971 EXPANSION ... i i |
IFHBEXRANSION e e s s s ue R 21
1983 EXPANSION S A e 23
1992 EXPANSION .. o P veveee 2 F
POST 1994 IMPROV EM.EN'I} S o

CHAPTER 3 — PLANT DISCHARGE CAPACITY
DISCHARGE CAPACITY - LIQUIL... AP TP AP e L L) Uy PP B L L R S PR B WSO FIY B s, 3 |
D]‘i(‘H '\R{“h C '*.I’ ACITY = SOLIDS.. e T R S R e R
Ptn‘mt H:smn I ETi e TR PR AT e e -2
RE CL-‘LI\H. 8] "ﬂi. ‘h'l'l.R 51 JL\I'J -\RDS S L R b i35

CHAPTER 4 - PLANT DESCRIPTION
LIQUID STREAM ... e -
Prebminary Treatment ..o, P — —
Influent SCreens . s e A
Gt Hrmnwll e —— +4-4
[...]
wastewnter characteristics are the most
demanding

(f) Laboratory Methods {fy Approved laboratory methods will be
used for analyses and analyses will be
conducted at WDOE approved
laboratornes.

Article 8. Engineering Report This engneering report has been prepared to

Secnon 1. Scope and Minimum Requirements meet the scope and minimum requirements
set forth by the State of Washington in
Sectiom 1, Article 8 of the Standards for
Water Reclamanon and Reuse.

Article 9. Operational Requirements
Section 1. Personnel The treatment plant has a sufficient number
of qualified personnel to operate the
reclumed water Faciliry.
Section 2. Mamntenance A preventative mantenance program will be
prepared for the reclumed water facility and
incorporared into the rreamment plant's
manfenance Program.
Secnon 3. Operanng Records and Reports Operanng records and reports wall be
recorded and maintained according to
WDOE requirements.
Secnion 4. Bypass There will be no piping provisions in the
design that could provide a means for
untreated or partially treated wastewater to
enter the reclimed water distnbution system.
Inadequately treated reclaimed water is
automatically discharged 1o a sanitary sewer.

T/ 2006 1104 AM - 0435134 LOTT Budd Inlet Trestment Plant Master Plan' 500 Prepare Facihities Plan' Final’, Froal Wornd Docrments| Chapter
3 Peemubdes



Chapter 3 — NPDES Permit

39

Arncle/Secnon

Compliance Starus

Sectnon 3. Dhismnfecnon

{a) Where chlonne is used as the disinfectant in
the treatment process, a minimum chlonne
residual of at least 1 mg/L after a contact nme
of at least 30 minutes s required.

{c) A chlonne residual of at least 0.5 mg/L shall
be maintamned in the reclmmed water during
conveyance from the reclamation plant to the
use area unless waived by the Washmgton
Departments of Health and Ecology.

() Sodium hypochlornite will be used as a
disinfectant at a Ct value of 3 minmg/L
will be mantaned under all
circumstances. Hypochlonite dosages will
he increased compensate for comtact
times less than 30 minutes o msure thar
Cr walue of 30 munmg/L. is mainrained.

(c) A chlorine residual of 0.5 mg/L will be
mamtamed at all ames in the farthest
point of the distnbution system.
Provisions will be included to mject
sodizm hypochlonte solution at the
reclarmed water facilities to maintain this
residual.

Amicle 10. General Requirements of Design
Sceton 1. Flexbahity of Design

Secnon 3. Power Supply

Secnon 4. Storage, Where No Approved Altemative

Disposal System Exists

The proposcd facihines will include process
and piping flexibility to provide the highest
degrees of trearment under varning
circumsances. [nchxded are standby fltrers
and standby pumps to accomplish this, The
water reclamation process flow s diverted o
a samitary sewer whenever reclmmed water
quality conditions approach the maximum
limits required for (lass A reclimed water.
Alarms will be nstalled to provade for
wammg of dismfection system falure (low
chlonne residual) and coagulapon system and
filtration system fulure (rurbidity alarm).
Failure of the exisang plant’s biological
systems 15 presently alarmed by existing
instrumentation systems. Alarms will be
monitored continuously at these facilities.

Water reclamation operatnons will cease as a
result of power supply mterruptions and wall
prevent partially treated water from entermg
the reclamed water distrnibution system.
Reclamed water distobution pumps will be
suppled with standby power to maintan the
supply of reclaimed water {drawn from the
reclumed water storage tank) dunng power
outages

This section is not applicable smce the
existing treatment plant discharge to Budd
Inlet is an approved alternative disposal
system.

T/11/2006 1104 AM - O\ 25134 LOTT Basdd Inlet Trestment Plant Master Plan', 500 Prepare Facihties Plin', Final', Fmal Word Documents' Chapter

3 Permit.doe



3-10 Budd Inlet Master Plan

Arncle/Secnon

Compliance Starus

Arncle 11 Alternative Rehability Requirements
Secnon 1. Emengency Storage or Disposal

Section 2. Biological Treatment
Secnon 3. Secondary Sedimentaton

Secnon 4. Coagulanon

Sectnion 3. Miltranon

Sechon 6. Dhamfecnon

Since the existing wastewater rreatment plant
can discharge all of its secondary effluent to
the recerang waters, there is no need to
provide emergency disposal of reclaimed
water. In the event of a fulure of any oof the
reclmmed water treamment Facilines, all treated
planr effluent in the reclaimed water facilines
will be discharged to the sanitary ine leading
to the headworks of the treatment plant.

All provisions of this section are currently
met by the existing treatment plant.

All provisions of this section are currently
met by the exisang treatment plant.

The proposed facilines will include adequare
polymer storage, supply, and metenng
capabidines. A polymer metenng system wall
be provided.

Prowisions for automatically activated long
term disposal meeting the requirements of
Article 11, Section 1 will be provaded.
Turbndity alarms wall be provided to signal
water quality fulure i the filters. The alarm
will automatically divert excesswely turbid
Eh{!l'!d Flﬂﬂt E'Eﬂ.l.'ll!ﬂl to Th{‘ Sﬂ.l'l.hﬂf!f SewWer as
a long-term disposal option. Mulnple filters
will also be provided and capable of treating
the ennre flow with one unit out of service.
Sodium hypochlonte will be used as the
disinfectant. A dedscated standby metenng
pump will be provided to apply sodium
hypochlonite downstream of the filters. Each
metenmy pumnp will be wlanned for failure
detection and non-dismfected Bltered
secondary effluent will be diverted to the
sanitary sewer as a long-term disposal option.

Article 12. Use Area Requirements

All reclaimed water valves, lines, and storage
facilines will be propery labeled according to
State Standards for Water Reclamation and
Reuse. Reclumed water distnbunon and
cross connection control will conform with
State and City of Olvmpia standards. Setback
distances shall be set according 1o State
Standands for Warer Reclamation and Reusc.

T/ 2006 1104 AM - 0435134 LOTT Budd Inlet Trestment Plant Master Plan' 500 Prepare Facihities Plan' Final’, Froal Wornd Docrments| Chapter
3 Peemubdes



CHAPTER 4

PLANT DESCRIPTION

This chapter provides an overview of the Budd Inlet Treatment Plant. The Plant 1s made up of a
number of constituent systems, each of which s discussed in terms of function, condition, and
capacity. Design data are provided where applicable. Detention times for various components are
provided in terms of peak monthly and peak hourly flows. Since the new NPDES pernut does not
define discharge flow limits, projected 2025 peak monthly and hourly flows of 32.6- and 86.4-MGD,
respectively, will be used to calculate detention nmes.

Rorom Activanod Sl
Mined
Liquar
Recycle
Plant
Sﬂm Fint. - First Sevond | Second | |
Secomdary 3 (b
Headaurks Arrvkng  — Anotic Al — R | ——
. Clarifiers Driginfectaon
: Faer ] Haem Rasse La I—.
i wk Waste
- Activaied
Primary Skodpe i Dissolved Air #
- Flotathom ™
| Thickeners
Koy Anagrobi —r
DMgraers
—s Sindge Flomx Filsy
—t Liguer Flows
....... 8 Flows [hering Copventional Activated Centrifinges Claes A
£ Miade of Dperamon Omiy - \
3 . i Reclarwed
& Wales
; T nmeread
Aludgr
Figure 4-1. LOTT Treatment Plant Process Flow Schematic
LIQUID STREAM
Preliminary Treatment

The purpose of preliminary treatment is to remove large debnis and easily settleable matenal from
raw SL"\\-";'IEI‘.“

Wastewater is directed through the headworks, which includes influent screens, grit removal tanks,
flow equalization tanks, and mfluent pumps as shown on Figure 4-2. Table 4-1 contains design
criteria for the prelimmnary treatment units.

T/11/2006 331 PAL - 0025134 LOTT Budd Inket Treatment Plant Master Plan’, 50K Prepere Facilities Plan® Fmal ' Furnl Word Decuments Chapter 4
Desergition.doe



4-2 Budd Inlet Master Plan

Table 4-1. Preliminary Treatment Design Data

Process Element Number of units | Design Value | Reference
Flow measurement
Influent, accoustc doppler (ADFM), inches 1 ol (1
Influent screening
Mechanically-Cleaned Perforated Plate Escalator Screens 4 (3
Perforated Screeming Opening, inch 0.25
Capaary (each), MGD 25
Chopper Pumps, gpm 2 200 (3
Screenings Compactors, ft®/hr 2 45 (3
Grit removal
Aerated gnt chambers 2 2
Length (f) 55
Width (ft) 20
Average Depth (fi) 11.3
Detention time @ PMF, min 10.8
Detennon nme @@ PHE, muin 41
Agitation wr blowers 3 (2)
Gar pumps, recessed mpeller, constant speed, gpm 10 150 2
Gt separator, cyclone, gpm 2 200 (2)
Gt washer, ton/vr 2 1.5 (2
Influent pumps
Large wmits, MGD (each) + 18 (1)
Small umt, MGD | 5 (2
Flow equalization basins, MG (total) 5 25 {1

(1. Discussion with Plant staff
{(2). LOTT WRMFP, 1998

(3). LOTT WWTP Bar Screen Replacement Engineering Report, CH2M Hill, 2002

TAU1/2006 321 PM - O:\25134 LOTT Budd Inlet Treatment Plant Master Plan', 500 Prepare Facihities Plan' Final', Foal Wond Doctmments Chapter 4

Desenphion.doe



Chapter 4 — Plant Descniption 4-3

To Pnmary Sedimentation
Building
Sﬂm J\’-ﬂfﬁ
Tanks Tanks

4+ QQ = QQ

4 k"’ . Pump Wet
kK Wells
- > -
| [ 3
Grit Removal €— b o | H—> Grit Removal
Compacted Wather! ‘ Perforated Plate | Washer! . Cnomp_ac e
Screenings to Compaclor b E— Escalator . | Compacio ~emedpe
Landill ‘ S trcaas Vi Landill
Septage, Centrate, >
_-‘: DAF Overflow
3
Raw Sewage
Figure 4-2. Preliminary Treatment Flow Schematic
Influent Flow Meter

LOTT has installed an Accoustic-pulse Doppler Frequency Modulating (ADFM) flow monitor in
the 60-inch Plant influent pipe. The meter 1s tied into the Plant’s control system, and allows for real-
time control. The data logging script is currently programmed to report up to 100-MGD, but this
value can be increased should the need anse.

T/11/ 2006 321 PAM - 00251534 LOTT Budd Inket Treatment Plant Master Plan', 500 Prepare Faciliies Plan’, Frnal', Faral Word Decuments' Chapter 4
Desergition.doe



4-4 Budd Inlet Master Plan

Influent Screens

Raw sewage enters the treatment plant through the influent splirter box and four influent channels
n the screening area. Motor-operated sluice gates at the head of each channel control influent raw
sewage flow through the headworks. Four mechamically cleaned perforated plate escalator screens
located in the channels remove large debns from the influent wastewater. Flow passes through a
series of perforated plates which are continuously rotated along a circuit. As the circuit moves
along, plates are brushed and screenings are conveyed to a pair of screenings pits. Macerating
chopper pumps convey ground-up screenings to a washer/compactor umt, which dewaters the
screenings to allow for landfll disposal. Each screen has a rated capaaity of 33-MGD. Screenings
are collected and hauled to the Thurston County landfll for disposal.

Grit Remowval

After screening, wastewater enters two aerated gnt removal tanks. Gnt removal removes large
morganic and organic particles to protect downstream equipment from excessive wear and tear. Gnt
tanks have been designed for peak storm flow conditions.

According to the Department of Ecology’s Critena for Sewage Works Design (1998), also known as
the Orange Book, acrated gnt chambers should be designed for a peak flow detention time of 3 to 5
minutes. A 4-minute detennon time corresponds to a peak flow of 87.9-MGD with both tanks
online. Ths limut is just above the anticipated peak hourly storm flows through 2025 (Chapter 6),
and substantially higher than the firm capacity of the influent pumps (34 MGD). Single tank firm
capacity at 4-minute detention time 1s 43.9-MGD.

The detennon time i the tanks 1s high enough for the tanks to serve as preaeration tanks under
average How condinons. Alternately, for flows up to 35-MGD (5-minute detention time for a single
grit tank), one grit tank may be taken out of service to reduce energy consumption. Design criteria
for the gnt removal units are presented in Table 4-1.

The bottom of each gnt tank is steeply sloped to accumulate gnit into five collection hoppers on the
side of the tank where 1t 1s removed and pumped tor further processing. An air sparger at the
bottom of each hopper keeps separared gnt from becoming compacted. Three agitation air blowers
supply air to the gnt separation tanks. However, operations staff have found that only one blower is
necessary for grit removal.

During draining and cleaning of the anaerobic digesters, grit and accumulated debnis are directed
through the north gnt tank. Dunng this procedure, the influent wastewater flow 1s diverted to the
south gnt tank.

Gnt accumulated in the hoppers is removed through ten recessed impeller grit pumps and conveyed
to the gnit screening/handling room. The grit is then processed through a cyclone separator and a
grit washer/classifier to remove fecal matter, excess water, and other highly biodegradable materal.
The settled grit 1s then screw conveyed to storage hoppers for disposal. Liquid supematant from the
separator and classifier are recycled to the plant influent sphtter box.

TAU1/2006 321 PM - O:\25134 LOTT Budd Inlet Treatment Plant Master Plan', 500 Prepare Facihities Plan' Final', Foal Wond Doctmments Chapter 4
Desenphion.doe



Chapter 4 — Plant Descniption 4-5

Influent Pumping /Flow Equalization

The purpose of the influent pumping system is to lift and convey the degritted raw sewage to the
primary sedimentation tanks through two 3(-inch diameter force mains. Degntted sewage overtlows
from the west side of the two gnt tanks to two influent wet wells (see Figure 4-2). A normally open,
motor-operated sluice gate can be used to combine/separate influent wastewater streams or 1solate
pumps. Four varuble-speed, 200-hp centrifugal pumps located on the west side of the wet wells and
one variable-speed, 50-hp cenmfugal pump located on the south side of the south wet well provide
nfluent pumping capacity. The large pumps each have a capaaity of 18-MGD. The small pump,
with a capacity of 5>-MGD, is used during low flow conditions and for tnmming capacity on the
larger pumps.

Scum and grease balls accumulate on the hquid surface on the influent wet wells but are eventually
drawn down into the mfluent pump suction and removed in the primary sedimentation tanks. A
more positive method of scum removal 1s needed for higher flows and loadings.

Equalizanon tanks provide up to 2.5 million gallons of storage in five tanks, Three equalizanon
tanks are south of the south wet well beneath the employee parking lot. The tanks fill in senes with
the flow controlled by internal weirs. The two north cqualization tanks are undemeath the anacrobic
digesters. All equalization tanks gravity-drain back to the wet wells. Pnor to the 1993 plant upgrade,
the flow equalization system provided temporary storage of wastewater during peak flow conditions.
Hydraulic capacity was installed durning 1993 that allowed direct treatment of influent peak-hour
flows up to 64-MGD (firm capacity.) The combination of the flow equalization tanks and added
hydraulic capacity reduces the probability of a Combined Sewer Overtlow (CSO) event. Flow
equalization can be used to minimize carbon loading fluctuations to the biological treatment process.

Primary Treatment

Primary treatment 1s used to remove easily settleable matenal trom the raw wastewater, Pnmary
treatment at the LOTT Plant includes flow measurement, seven rectangular primary sedimentation
tanks with tipping trough scum collectors, surtace return thght sludge collectors, and dedicated
sludge pumps. Design data for the primary treatment process is shown in Table 4-2.

T/11/ 2006 321 PAM - 00251534 LOTT Budd Inket Treatment Plant Master Plan', 500 Prepare Faciliies Plan’, Frnal', Faral Word Decuments' Chapter 4
Desergition.doe



4-6 Budd Inlet Master Plan

Tablc 4-2. Primary Trcatment Design Data

Process Element Number of units | Design Value | Reference
Prmary Flow Measurement
Influent, Parshall Flume, MGD 1 35 (1)
Pamary Sedimentation
Primary Sedimentation Tanks 7 (1)
Length (ff) 125
Width (ff) 14
[...]
one 24-inch, 75-hp vertical pumps with variable frequency dnves.

The intermediate pump station raises the mixed hiquor and pnmary effluent flow by about 10 feet to
allow mixed liquor to flow by gravity through the remaining elements of the secondary treatment
process and UV disinfection. Since the primary cffluent plus RAS and recycle flows arc pumped,
there is a substannal operating cost penalty. This penalty will increase proportionally with energy
costs.

First Aerairon Basin

The purpose of the first aeration basin 1s to prowide air for carbonaceous oxidation and mtmification.
This basin was constructed dunng the 1994 expansion, Since the basin s physically separated from
the other secondary treatment basins, it contributes to the operational complexaties and operational
COsts.

The first aeration basin consists of five separate trains, each containing four cells (20 cells total).
Under the convennonal mode of operation, return activated sludge 1s pumped from the secondary
clanifiers to the distmbution box at the southeast comer of the first aeration basin, where tlow i3
proportioned to each operating train. Pnmary effluent may enter any or all of the first three cells.
This feature allows the first aeration tank to be operated in plug flow, step feed, or reaeraton
schemes. The influent channel 1s equipped with channel aeranon diffusers and foam suppression
sprays. Under the BNR mode of operanon, return activated sludge s pumped back (o the first
anoxic basin.

Mixed liquor proceeds from the first aeration basin to the sphitter box (Figure 4-3). During BNR
operation, a gate in the north end of the discharge channel opens, directing flow to the splitter box.
Aerators in the first aeration basin discharge channel are turned oft to hnut dissolved oxygen
entering the anoxic basins. As in the conventional activated sludge mode, floating scum skimmers
il'l fhf“ diﬁl‘hﬂl’gﬂ l':]'ﬂl'.ln[‘:] ['.nl:lﬂ'." 'ﬂnd remove scum o f]'.l.l‘. I'I-E'.'.'I.d“rﬂrki_

Process air 1s provided to the first aecration basins through a network of fine-bubble, membrane
diffusers located in a fixed gnd at the bottom of each tank. Diffusers are 9-inch diameter, membrane
type. The aerator gnd 1s arranged to facihitate air delivery and operational flexibihity. The diffusers are
arranged more densely in the upstream end of each tank to allow more air to be introduced where
oxygen demand is greatest. Each cell contains a number of blank diffuser holders equal to
approximately 10 percent of the total diffusers in the cell to allow for additnonal diffusers if
necessary. In the fourth cell of each train, ditfusers have been placed in three rows around the cell
perimeter. This enables the mixed liquor dissolved oxygen concentration to decrease to less than 0.5
mg/ L prior to transfer to the first or second anoxic basins. High dissolved oxygen concentration in

TAU1/2006 321 PM - O:\25134 LOTT Budd Inlet Treatment Plant Master Plan', 500 Prepare Facihities Plan' Final', Foal Wond Doctmments Chapter 4
Desenphion.doe



Chapter 4 — Plant Descniption 4-13

the anoxic basins disrupts the denitnification process. A 25-hp mechanical mixer located in the
fourth (final) cell of each tram keeps the mixed hquor sohds suspended.

The diffused aeration system uses compressed air from blowers located adjacent to the first anoxic
basin. The main aeration header, which supplies process air, runs across the east end of the first
aeration basin to two separate headers branching off for each train. One header serves the first three
cells of each train and the second leg delivers air to the fourth cell only. For mantenance purposes,
each train can be isolated with a manual butterfly valve.

For process air control between basins, each header 1s equipped with motorized, modulating
buttertly valves. The position of each valve 1s controlled by dissolved oxygen concentration. Manual
buttertly valves on the drop leg to each cell allow air flows to be balanced between cells in a train.
Hot wire anemometers upstream of each motonized valve continuously measure airflow. Also,
portable airflow monitors may be placed in each drop leg for airflow balancing between cells.

In 1997, Plant statf reported widespread deterioration and failure of the diffuser membrane material.
This resulted in larger air bubbles and reduced the oxygen transfer efficiency. The diffuser
manufacturer (Sanitaire) supplied two altemnative membrane designs which have been installed
without further problem.

Splitter Baxe

The splitter box 1s a hydraulic control structure used to distnibute recycle and finish flows between
the first and second anoxic basins in the nutrient removal mode. The structure is located
immediately upstream of the second anoxic basin. Modulating pneumatic plug valves control the
flow of mmfied mixed liquor from the first acraton tank to the first anoxic basin for demimfication
based upon a manually set recycle ratio. Modulating hydraulic shide gates are used to equally split the
flow of mixed liquor to two trains in the second anoxic basin. The flow rate through the second
anoxic basin 1s equal to the sum of the plant influent and RAS flow rates. The splitter box 1s not
used duning convennonal activated sludge mode operation.

The splitter box influent flow rate 1s measured with a 60-inch magnenc flow meter. Four 25-inch
diameter pipes are used to convey flow from the splitter box to the first anoxic basin. Each pipe is
equipped with a magnetic flow meter and a pneumatic plug control valve.

Second Anavcef Second Aeration Basin

The second anoxic and second aeration basins provide the final biological demitnfication and
nitrification steps prior to setthing and disinfection. This basin was installed dunng the 1994 plant
expansion and consists of two trains each with four cells (eight total cells) (see Figure 4-3). The first
three cells of each tran serve as the second anoxic zone and the fourth cell as the second aeration
zone. This basin 1s in service only during nutrient removal mode. Mixed hiquor from the sphitter box
1s proportioned into the first two cells of each tran. The first cell of each train can also be 1solated
from the downstream cells. This allows operation of three, four, or six anoxic cells to optimize final
denitrification. Mixed liquor from the anoxic cells flows to the final two aerated cells. During warm
weather, the plant may with one second anoxic/second aeration basin train in operation. Both trains
are used during cool weather conditions because of the slower reaction rates.

T/11/ 2006 321 PAM - 00251534 LOTT Budd Inket Treatment Plant Master Plan', 500 Prepare Faciliies Plan’, Frnal', Faral Word Decuments' Chapter 4
Desergition.doe



4-14 Budd Inlet Master Plan

Aur is supplied to the second acration basin similarly to the first aeration basin. Mixed hquor from
the second acration zone flows to the diversion structure and on to the secondary danfiers.

Process Aeration Blowers

Process air 1s supplied to the first and second aeranion basins using four constant speed, single-stage
centrifugal blowers. The blowers, manufactured by Roots are rated ar 7,400 cubic feet per minute
(1ctm) and equipped with 300-hp motors. The blowers operate under a cascade control system.

Secondary Clarifiers

The purpose of the secondary daritiers 1s to separate mixed hquor solids from liquid effluent for
disinfection. The four Dorr-Olver secondary clanfiers, installed in 1976, have a 120 feet diameter
and a 15-foot sidewater depth. Designed as center feed and peripheral overflow units, they are
equipped with inboard launders and weirs. During 2003 several of the launders failed and LOTT
replaced the fiberglass units with a concrete launder and weir attached to the exterior wall. The
result of this project was a reduction in the overall weir length however, the launder also created a
baffle to deflect short arcuiting eddies back into the sludge blanket. The net effect of these
improvements on the capacity had not been assessed at the time of this report. Settled sludge 1s
drawn from each clanifier through dedicated return activated sludge (RAS) pumps from an intake
manitold located on the collector rake arms.

IZach clanfier 1s equipped with two RAS and one WAS pump. The eight RAS pumps are vertical,
mixed-flow, wet pit type pumps with vanable speed drives. A magnenic flow meter 15 used to
measure the flow from each pair of pumps. In conventional activated sludge mode, two pumps
withdraw RAS trom each clanfier and recycle it to the first aeration basin. In nutnent removal mode,
RAS is recycled to the first anoxic basin.

Waste activated sludge (WAS) 1s withdrawn from each RAS wert well and directed to the dissolved
air flotation thickeners for solids processing. The four Stromag WAS pumps are equipped with
vanable speed drives. The WAS pumps are used to maintan the solids retention ime (SRT) for the
secondary treatment process. The WAS pumps are operated continuously to even out the load to
the dissolved air flotation thickeners.

Generally, the secondary clanfiers perform very well, producing effluent with suspended solids
concentration below 10 mg/L when mixed liquor settling performance is unimpaired by filamentous
Organisms.

Methanaol Feed Systen

The purpose of the methanol teed system is to supply readily biodegradable carbon when the carbon
to nitrogen (C:N) ratio in sections of the biological treatment system falls below operating limits
required for adequate nutnient removal. These conditions have become more common since the
shutdown of the brewery. Methanol can be pumped to the pnimary sedimentation tank effluent
channel or the influent channel of the second anoxic basin depending upon biological treatment
process objectives. Methanol is stored in a 7,000-gallon, above-ground tank adjacent to the UV
disinfection building. The methanol delivery system 1s computer controlled.

TAU1/2006 321 PM - O:\25134 LOTT Budd Inlet Treatment Plant Master Plan', 500 Prepare Facihities Plan' Final', Foal Wond Doctmments Chapter 4
Desenphion.doe



Chapter 4 — Plant Descniption 4-15

Soda Ash Feed System

Although this system has never been used, the soda ash teed system could provide additional
alkalinity when nitrification lowers the exasting alkalinity too much. The system consists of a storage
stlo, a volumetnc feeder, a solution tank mixer, two slurry pumps, and a bin vibrator. This system
delivers a soda ash or lime slurry at the diversion structure adjacent to the second anoxic basin.

Ultraviolet Disinfection

The ultraviolet (UV) disinfection system is the final liquid stream processing step. Its purpose is to
disinfect the secondary effluent to maintain fecal coliform concentrations below 200 MPN /100 ml.
on a monthly average basis and 400 MPN/100 mL on a weekly average basis to sansfy NPDES
permit requirements. The ultraviolet disinfection system consists of seven channels, each 5 feet wide
and 25 feet long, Six channcls arc cquipped with Trojan 4000 UV disnfectnon cquipment, while the
seventh is vacant for future expansion. A UV disinfection system relies upon UV light exposure time
trom the lamps. To optimize exposure to UV light, water depth in each channel 1s maintained at 2
feet to ensure complete submergence of the lamps. Each channel can disinfect between 3 and 11
MGD of secondary effluent.

Individual UV lamps are 58 inches long and arranged in modules across the wadth of a channel. A
module contains eight vertically stacked lamps spaced three inches apart. A group of 20 modules are
mstalled across the width of each channel formung a bank of lamps. Each channel contains nwo
banks of lamps. The spacing of the lamps provides sufficient UV radiation to ensure destruction of
pathogemc microorgamsms dunng the hydraulic residence nme in the channel. The pertformance of
the UV disinfection system is contingent on the successtul performance of the secondary clanfiers,
since high suspended solids will block the UV radiation and reduce the amount available for
disinfection.

The operational manual recommends rotation of the channels on a peniodic basis. However, this
resulted in an elevated rate of lamp failure (lower mean time to failure). Also, infrequent wetting of
channels led to the proliferanon of flics in the UV building. Consequently, the plant staff changed
the operations to maintain flow through at least two channels for long periods of nme. This has
reduced the frequency of lamp failures and minimized the occurrence of flies by keeping active
channels full of warer.

Current operational practice 18 to shutdown the UV disinfection system in the event of a plant
power outage, Once switched to emergency power, all six channels may be operated, depending on
power usage throughout the Plant. The UV lamps and influent gates to these two channels must be
manually started before pnmary effluent can be processed under these aircumstances. Up to 33-
MGD can be treated under emergency power operations.

Effluent Pump Station

UV-disintected secondary eftluent flows to the effluent pump station for discharge trom the Plant
to Budd Inler or sent to the reclaimed warer filters. The pump station is equipped with seven (7)
pumps and (3) three wet wells (A, B, and C), connected by motor-operated sluice gates. There are
five pumps in Wer Well A discharging to the North Outfall. Plant staff report an operational

T/11/ 2006 321 PAM - 00251534 LOTT Budd Inket Treatment Plant Master Plan', 500 Prepare Faciliies Plan’, Frnal', Faral Word Decuments' Chapter 4
Desergition.doe



4-16 Budd Inlet Master Plan

pumping himitation of 50-MGD (total effluent flow) due to pressure in the outfall pipeline. One
pump m each of wet wells B and C route discharges to the Fuddlehead outfall; they are used only for
pumping overflows from the equalizaton basins and disinfected final effluent under emergency
conditions. Plant staft estimate pump capaaty at approximately 15-MGD per pump. The normal
mode of operation 1s to have all the gates open except a bypass gate. This provides a larger working

volume and simplifies maintenance of a wet well level set point.

Wet well A also contans three 50-hp vernical turbine pumps. These pumps (1,100 gpm at 128 feet
total head) are used pomanly to feed the Plant’s Reclaimed Water Facility with secondary effluent
passed through a self-cleaning strainer. A portion of this flow 1s diverted upstream of the strainer to
provide unscreened fill water for the thickeners. A portion of the stramned secondary eftluent 1s
directed to the low temperature heat loop system which supplies cooling water to heat exchangers in
the blower building. This system is also used to fill the first aeration and the second anoxic/second
acration basins.

Reclaimed Water Facility

The Plant’s Reclamed Water Faality, completed in 2004, uses a sand filter and sodium hypochlorite
disinfection to bring secondary effluent up to Class A Reclumed Water Standards. The Facility is
capable of treating up 1© 1.5-MGD of flow on a continuous basis.

Secondary effluent 1s conveyed to the filters from effluent Wet Well A wia a low-pressure force
main. The force mam is routed near the chemical metering building to allow for injection of
coagulants and sodium hypochlorite solution for disinfection, prior to discharge at the filters. A two
stage stanc mixer installed in the force main downstream of the chemical injechion points provides
tlash mixing of coagulants and disinfectants in the oxidized wastewater stream upstream of the
filters.

Coagulated plant effluent is filtered and then discharged to the contact basins for disinfection.
Filtration rates are adjusted by varying the speed of the filter feed system pumps. The sand media in
each filter 1s circulated and backwashed via a pair of sand arculating/ backwashing units. Aside
from the sand media, these filters do not have moving parts. The archift pump mechanism m each
sand circulator/backwash unit is driven by an air supply furnished from the plant’s existing service
[...]
2007 10,50 13.67 22.94 46.73 6512 11.90 1575 .M 1237
2008 1112 14.38 2376 47.94 66,99 12.57 1648 1.4 1292
2009 11.73 15.07 2458 49.13 i8.54 13.23 17.21 12.08 13.59
2010 12.29 15371 25.34 50.25 T0.59 13.83 17.88 127 14.25
2011 12.04 1o.11 2581 50.93 71.63 14.22 18.30 13.29 14.80
012 13.00 16.51 26.27 51.39 TL65 14.59 1872 13.06 1524
2013 1347 17.04 26.90 32.50 T4.04 1510 19.28 14.02 15.62
2014 139 17.54 2749 53.35 7535 15.58 19.80 14.51 1613
205 1445 18.15 28.19 .36 76,88 16.16 204 14.97 16.61
2016 15.11 158.88 29.04 35.57 T8.73 16.86 21.20 15.53 17.18
017 1355 19.38 29.63 56.41 8002 17.33 21.72 16.20 1788
2ma 15.96 19.85 3017 57.20 §1.23 17.78 2222 16.65 18.30
2019 16,35 20,29 30,69 57.94 2.35 18.20 2268 17.08 18.80
2020 16,03 20.59 3104 8.4 83.10 18.49 2299 17.48 19.22
2021 16.87 20086 31.35 58.87 8375 18.75 2328 17.77 19.51
2022 17.11 21.13 3166 59.30 8440 9. 23.56 18.02 19.77
2023 17.36 21.40 31.97 39.74 85.05 19.27 23.84 18.26 20,03
2024 17.60 21.68 32.29 60,18 85.71 19.53 24.12 18.52 20.29
2025 11.85 ZLYS 32,00 6.6 80,3/ 174 2441 18./f 25

L. Base Samitary Flow = base wastewater generation, excludes any inflow or infiltration.

Average Annual = average Aow over the entire year,

10-Year Peak Month = there 15 a 10 percent chance that a monthly average flow of this level or higher would occur in the given year.
1-Year Peak Day = there i a 10 percent chance that a daly average How of this level or higher would occur in the given year.

10-Year Peak Hour = there is a 10 percent chance that an houdy average low of this level or higher would occur in the given year.

. Average Dy Weather = average flow over the period from Apnl through October,

7. Average Wet Weather = average How over the period from November through March.

8. Summer = average How over the period from June through September.

9. Summer 10-Year Peak = there is a 10 percent chance that the summer (June through September) average flow would at this level or high
10, Shoulder = average flow for April, May, and October

11, Shoulder 10-Year Peak = there is a 10 percent chance that the shoulder (Apnl, May, October) average flow would at this level or higher

U g

en

TA10/ 2006 1:50 PM - O 251534 LOTT Budd Inket Treatment Plant Master Plan’ 500 Prepare Facilitees Plan’ Final' Chapter 6 Flow and Load.doc



Chapter 6—Flow and Loading Projections

LOAD PROJECTIONS

Loading projections are developed similarly to flow projections using generation rate profiles for
loadings. Per-capita BOD and TSS production profiles were calibrated against loadings measured

at the trearment plant over the period 2002-2003 (Table 6-6). Plant loadings were adjusted to
account for the removal of the brewery (Table 6-7).

Table 6-6. LOTT Wastewater Loading Profiles (Ib per capita/employee day)

Residential Employment
Ib/capita/day Ib/emplovee / day
BOD TS5 BOD TSS
0.140 0150 0120 0.130

Using the population, employment, and service area expansion estimates and the profiles in Table
6-6, the following sct of loading cstimates was prepared.

Table 6-7. Projected Loadings (Annual Average), LOTT System, 2004-2025

Year BOD (lb/day)  TSS (Ib/day)
2004 21215 22872
2005 21,993 23,709
2006 22971 24,761
2007 23,951 25815
20008 25157 1112
2009 26,600 28,663
2010 28,020 30,189
201 29522 31,586
2mz2 30,183 32513
2013 31,052 33427
2014 32,161 34,641
205 33231 35792
2016 3545 37.205
M7 36,115 38,895
2018 37.176 40,056
2019 38,181 41,117
2020 39123 42131
2021 39,799 42858
2022 40,405 43512
2023 41,012 H166
2024 41,622 44824
25 42235 45484

T/10/2006 1:50 PM - 0025134 LOTT Budd Inlet Treatment Plant Master Plan' 500 Prepare Facilites Plan ', Frnal\ Chapter 6 Flow and Load.doc






CHAPTER 7

PRIMARY SEDIMENTATION TANK EVALUATION

The objective of the analysis was to evaluate the performance of the pnmary sedimentation tanks at
the LOTT plant and determine their capacity. Settling tests were conducted in the field dunng the
period February 4-6, 2004, and during a simulated moderate storm event on February 26, 2004. An
analysis of historical plant data over the peniod 2001-2003 was used to develop a sedimentation
tank model.

The Budd Inlet Treatment Plant has a total of seven primary sedimentation tanks. These are
rectangular-covered basins with chain and flight collectors running along the bottom of each tank.
Each Dasin 1s 8.0-ft m depth, 14-ft wide, and 125-ft long. The sedimentation tanks were
constructed in 1952, and expanded in 1983, In 1997, LOTT staff replaced the flights, scrapers, and
chains, and upgraded the system drivers.

SETTLING AND FLOCCULATION TESTS

Settling and flocculation tests were conducted in February 2004, to assess non-settleable solids and
settling potential, and also to venty flow distribution across the active trains. These tests
demonstrated that under normal wet weather conditions the sedimentation tanks removal rate was
close to ideal settling, and How was evenly distnbuted between the active trains. These tests also
demonstrated a potential for increased efficency via mechanical flocculation. The results of these
saﬁ-]ing and flocculanon tests are pﬂ'l\‘idﬂd in Tahle 7-1.

Table 7-1. Seuling and Flocculation Tests Conducted at LOTT Plant Primary
Sedimentation Tanks February 2004

4-Feb | 5Feb | 6&-Feb Mean
Primary Influent TSS (mg/T) 2341 1844 3758 264.8
Primary Effluent TSS (mg/1) 503 | 614 1151 78.6
Pamary Influent TSS (mg/T) after 30 min. Ideal Serdng 86.8 632 80.8 76.9
:;rii:;};‘lir_:ml‘:mt TSS (mg/T) after 30 min. Flocculanon + 30 19.0 460 417 22
Percent Removal, Pomary Sedimentation Tanks 747 66,7 69.4 T0.2
Percent Removal, Setiling only 629 63.8 T8.5 7.0
Percent Removal, Flocculation + Settling 83.3 751 B9 B4.1
Pramary Influent Flow Rate (MGLY) 16.0 126 1532 139
Surface Overflow Rate (epd/ A2) 1524 1197 1255 1325

A storm event was simulated on February 26, 2004, ro evaluate surface overflow rate (SOR)
hmitations. Flow was sequestered in the Plant equalization basins, and then released through the

6,26,/ 2006 206 PM - 025134 LOTT Budd Indet Treatment Plant Master Plan\ 500 Prepare Facilitees Plan', Frnal\Chapter 7 Primary Sed Tank.doe



7-2 Budd Inlet Master Plan

primaries over the course of two hours. Although Plant flow was nearly doubled from its baseline
(to a value of 24-MGD, with an SOR of 2,300 gpd/ft"), no sigmficant SOR hmtation was
observed. Solids removal dunng the simulated event was 78 percent (raw influent TS5 was 446

mg/1).

ANALYSIS OF PLANT HISTORICAL DATA

To establish a relationship berween influent solids concentranon and removal efficiency, three years
of primary influent and effluent data were plotted. A curve-fit to these data produced the following

result:

E=E, exp|(-b/TS5,)-¢c"SOR)]
Where

E = Solids removal efficiency

E, Maximum removal efficiency = 0.960
b = 10276 mg/L

c = 2.66¢° ft'/gpd

TSS, = Pomary influent TSS (mg/L)

SOR = Surface overflow rate (gpd/fr)

This relanonship, along with the Plant data, is plotted on Figure 7-1.

6,26,/ 2006 206 PM - 025134 LOTT Budd Indet Treatment Plant Master Plan\ 500 Prepare Facilitees Plan', Frnal\Chapter 7 Primary Sed Tank.doe






7-4 Budd Inlet Master Plan

The flow pattern within the Pomary Sedimentanon Building presents a challenge. Flow enters the
building and immediately 15 passed through a Parshall Flume. The Parshall Flume discharges nto a
90 degree bend feeding the basins. The bend downstream of the Parshall Flume limits the accuracy
of flow measurement in the flume above approximately 55 MGD and creates an unstable hydraulic
flow pattern. At imes, Plant sttt are required to sandbag and counterweight the channel secnons
to assure the wastewater does not overtop the channel. This also results in improper dismbution to
the individual sedimentation tanks and limuts treatment effectiveness.

In terms of hydraulics, the primary sedimentation basins are exposed to extremely high surface
overflow rates duning storm events. The current peak hour flow projecnion (62 MGD, from
Chapter 6) equates to an SOR over 5,000 gpd/ft’ with all 7 primary basins in service. By 2025,
peak SORs are projected in the 6,000 to 7,000 gpd/ft range, depending on the amount of flow
diverted to satellite treatment plants. Hydraulic modeling of the treatment plant has pointed to the
primary scdimentanion tanks as the key hydraulic bottlencek, wath flooding modcled at flows higher
than 72 MGD.

Finally, the MCC is located n a classified space and does not meet current electrical code. In
addition, the MCC 1s below the maximum water surface elevanon in the building and could
potentrally flood smee 1t 15 near the distnbution channel menuoned above.

The primary clarifiers serve as a critical treatment step in the process, particularly with respect to
the Highly Managed Plan and with the addition of satellite treatment plants to the system. The
return solids from the satellite plants will have high fractions of particulate BOD which are best
removed in the pnmanes. Consequently, failure of this process element can be catastrophie to the
LOTT Alhance. The exisang umts also lack Hexability should the LOTT Alliance elect to enhance

prmary sedimentation, for example, through chemical additon.

6,26,/ 2006 206 PM - 025134 LOTT Budd Indet Treatment Plant Master Plan\ 500 Prepare Facilitees Plan', Frnal\Chapter 7 Primary Sed Tank.doe



CHAPTER 8

BIOLOGICAL PROCESS MODEL CALIBRATION

BACKGROUND

A biologacal process model 15 necessary to test the performance of the treatment plant and assess

the nisks of different operating schemes. A numencal model enables LOTT to simulate operating
conditions without creating a fatllure condinon. However, pnor to using any simulation model, it

must be calibrated to assure it represents the actual system response.

The four-stage mitrogen removal process at the LOTT plant was simulated using the BioWin
simulator, developed by EnviroSim Associates of Flamborough, Ontanio, Canada. BioWin is based
upon International Water Association Activated Sludge Model No. 1 modified for biclogical
phosphorus removal. It 1s a PC-based simulator that uses a series of mechanistic and empincal
models to represent material transformations and pollutant removal in both the liquid and solid
streams of a wastewater treatment facility. It enables the user to simulate carbonaceous oxidation,
nitrification, denitrification, and enhanced biological phosphorus removal.

The BioWin model, first constructed as part of the 1998 LOTT WRMP, was re-calibrated for the
current Plant operation using the December 2003 sampling data discussed in Chapter 5. Durnng
the sampling penod, the secondary system was operating in activated sludge (non-nutrient removal)
mode. Under this mode of operation, pnmary effluent is routed directly to the First Aeraton
Basin, from which the mixed liquor then tlows straight to the secondary clanifiers. The First
Anoxic Basin, Second Anoxic Basin and Final Aeration Basins were not in service, and there was
no internal mixed hquor retum. The LOTT Plant was designed to operate in activated sludge
mode dunng the wet weather periods, when nitrogen removal was not required. However, the
Plant has at imes continued to operate in nitrogen removal mode duning the wet weather period
with a lower internal mixed liquor recycle rate to more easily transition to nutrient removal.

APPROACH

As the first step of the calibration process, an inert suspended solids (ISS) mass balance was
performed around both the secondary system and the secondary clanhbiers. 155 is the difference
between total suspended solids (TSS) and volanle suspended solids (VSS). It is used as the
reference parameter in solids balances for biological systems as it remains unchanged through the
process (unless biological phosphorus removal 1s practiced). A TSS or VSS mass balance can be
performed around the secondary clarifiers if no biological reaction takes place mside the clanfiers
that would result in destruction or generaton of solids. LOTT operations contirmed both
conditions were met. ISS mass balances are used to venty plant measurements in terms of both
flows and solids concentrations.

626,/ 2006 207 PM - 025134 LOTT Budd Inlet Treatment Plant Master Plan' 500 Prepare Facilitees Plan', Frnal\ Chapter 8 Biowin Cabbeation.doc



8-2 Budd Inlet Master Plan

Companng the average daily data for the sampling period, an 1SS mass balance for the whole
secondary systermn achieved a dosure of 106 percent, that is, the mass loading of pamary effluent
ISS exceeded the sum of the mass loadings of secondary effluent and WAS 155 by only 6 percent.
Given uncertainties in solids flow measurements and sample analysis, a closure error of 6 percent
tor this mass balance 1s considered a sanstactory result. Mass balance closure around the secondary
clarifiers, however, was not achieved. Based on the sampling data, there was more than twice as
much ISS leaving the secondary clanfiers in the ettluent and the undertlow than there was ISS
entering in the mixed hiquor. This suggests a potennal error in the plant measurements. Because
IS5 mass balance closure was achieved around the secondary system, which includes data for
secondary effluent and WAS, the source of error was likely associated wath either the mixed liquor
or RAS or both. The mixed hquor concentrations, at an average of 883 mg/L for TSS and 799
mg/L for VS8 dunng the sampling penod, seemed unusually low. Dunng investigation it was
discovered that air was manually cycled on and off in the mixed liquor channel to suppress
foarming. It 15 possible that the air was turned off and some of the mixed liguor had settled dunng
the time when the automatic sampler was drawing samples. Consequently, the composite samples
would not provide a representative characterization of the mixed liquor. Therefore, for the
purpose of the simulator calibranon, the mixed hiquor solids concentranons were back-calculated
from the solids mass balances and then compared with predictions by BioWin. Based on mass
balances around the secondary clanfiers, the average ML5S and MLVSS concentratons would be
1581 and 1389 mg/L., respecnvely. These concentrations compare closely with the concentrations
measured earlier in December and November 2003 and in January 2004, when the agitation air
remained on continuously in the mixed liquor channel.

Results of the BioWin calibranon are summanzed i Table 8-1. The calibration was performed first
by running steady-state simulations based on average values during the sampling period. The
stcady-state simulanon allows a check of the predicted mixed liquor and WAS concentrations,
carbonaceous BOD removal, and clanfier solids removal. Dynamic simulations were then
performed using normalized diurnal patterns established by the two-hour grab samples. Dynamic
stmulations allow a check of the predicted eftluent ammonia and mitrate concentrations, as
mitrification 1s generally more sensitive to changes in flows and loadings. The BioWin results in
Table 8-1 are average values from the dynamic simulation. Plots of simulator predictions and
observed values based on the daily composite samples are provided in Appendix C. Also histed in
Table 8-1 are the pomary effluent COD and TKXN fractions, as well as some of the kinetic
parameters used in the winter and summer calibranon in 1997,

Companng the values tor the three calibrations, it can be seen that the fracnon of readily
biodegradable COD (F,)) 1s considerably lower in the recent calibration, which can be attnbuted to
the loss of the brewery discharge into the collecnon system. As a result of the lower F,, as well as
higher unbiodegradable soluble COD fraction (F_), the overall COD to BOD ratio is higher in the
recent calibration. The kinetic coefticients for the nitrifier growth rate (U, ) and decay rate (b,) in
the recent calibration were based on results of a WERF (Water Environment Research Foundation)
project described in the manual Methods for Wastewater Characterization in Adtivated Sludge Modeling
(20012). The WERF project concluded that p_ at 20 deg C generally hes in the range of 0.9 to
0.95 day ', while b, at 20 deg C 15 0.17 day". In the Budd Inlet calibration, p,., was adjusted to
(.80 in order to better match the measured effluent ammonia and mitrate concentrations. It should
be noted that because the air was turned on and off in the muxed liquor channel during the

626,/ 2006 207 PM - 025134 LOTT Budd Inlet Treatment Plant Master Plan' 500 Prepare Facilitees Plan', Frnal\ Chapter 8 Biowin Cabbeation.doc



Chapter 8 — Biological Process Model Calibration 8-3

sampling period, some demmfication might have occurred in the channel. This phenomenon was
not simulated as part of the cahbration as 1t was not considered a normal operanng practce.

Table 8-1. BioWin Calibration Summary

Parameter Winter calibration Winter Summer
(12/10-12/23/03) calibration calibration
(1/30 - 2/12/97) (7/16-7/29/97)
Observed Assumed Predicted | Obs'd/assumed Assumed
Promary Efffuent fracnons !
Fin 16 - - 0.21 034
Fu 014 013 - 008 4
Foy : 0.22 E 0.20 0.24
I::np = 0.76 - (.85 .56
Fa - 15 - .10 0025
Fu 0.74 - E .64 (.66
| 0.84 - - .56 0.70
PE IS5 (mg/L) 120 = - 123 118
COD/BOD 248 255 - 245 210
SKT (day) 5.1 - 5.8 - .
WAS flow (MGDY) 0200 0185 x = =
RAS flow (")) 36 30 - - -
AB- Stage 4°
MLSS {mg/L) 1581 - 1388 - -
MLVSS/MLSS (.88 - 0.87 - -
Kinetic Coefhicient *
Mo (') - (.80 2 109 1.09
Temp correction - 1.072 - 1.029 1.029
b, (d1) - 0.17 - 0 (g
['ﬂnp correction - 1.029 - 1.029 1.029
Secondary Effluent
COD (mgl.) 33 - 46 - -
sCOD (mg/L) 36 - 35 - -
CBOD (mg/L) 3.5 - 3.8 - -
TSS (mg/L) 10.7 - 88 - -
TEN (mg/L) 5.4 - 6.4 - -
NHs-N (mg/L) 3.0 - 4.3 - -
NOs-N (mg/L) 16 - 18 - -
Alkalinity (mmol/L) 12 - 1.1 - -
MNotes:

1. R = fracnon of readily briodegradable COD

F., = fraction of unbiodegradable soluble COD

Fup = fraction of unodegradable partculate COD

Fep = fraction of slowly biodcgradable COD thar is particulate

Fae = fraction of readily biodegradable COD that is VEAs

F., = fraction of TKN that is ammonia

Fam = [mcion of biodegradable orgmunc mirogen that 15 paroculate

Observed MLSS and MLVSS/MLSS are values back-calculated from solids mass balance.
e = maximum specific nitrifier growth rate

ba = nitrifier decay rate

o

626,/ 2006 207 PM - 025134 LOTT Budd Inlet Treatment Plant Master Plan' 500 Prepare Facilitees Plan', Frnal\ Chapter 8 Biowin Cabbeation.doc



CHAPTER 9

SOLIDS STREAM MODELING

BACKGROUND

The solids-stream treatment processes were evaluated using an analysis of histonical data. The
historical data analysis provided performance values that were subsequently used in the plant-wide
solids mass balance model, MABLE, as part of the plant capacity assessment. Separate stress
testing of the sohds-stream processes, including the dissolved air flotanon thickener (DAFT)
system, anaerobic digesters and centrifuges was not conducted during this study.

Solids removed in the primary and secondary clanfiers are thickened in four rectangular DAFT
units. Historically, the DAFT units have produced sludge of about 5.6 percent total solids. This
process has not exhibited a great deal of seasonal vanation over the past three years of operation.
Anaerobic digestion 1s used to stabilize thickened sludge by converting 1t to carbon dioxade,
methane, and water. This process consumes most of the volanle solids needed [or bactenal growth,
thereby discouraging microbial activity and vector attraction, and producing a digested sludge
suitable for land application. At the LOTT plant, two primary sludge digesters operate in parallel
and feed into a secondary digester. A fourth digester 1s held in reserve. An average of 52 percent
volatile solids (VS) reduction has been observed over the past three years at the Plant, well above a
benchmark of 38 percent required by 40 CFR Part 503 of the EPA’s tramework for Class B
Biosolids. This value of 52 percent VS reduction, which includes any reduction in the primary as
well as secondary digesters, may be somewhat lower than what the digestion system can normally
achieve, as there was a seventeen-month period between 2001 and 2003 when the secondary
digester had been taken oft-line due to construction. During periods in which all digesters were in
operation, the volatle solids reduction averaged approximately 55 percent.

The digested sludge is sent to the centnifuges for dewatering. Normally, only once centrifuge (the
newer, higher capacity unit) 1s in service, concentrating the sludge to levels of approximately 22
percent solids. The two older, lower capacity units serve as backup. An overview of solids stream
process pertormance is provided in Table 9-1.

APPROACH

As the BiroWin model 1s focused solely on the secondary biological processes, MABLE is used to
model the Plant solids treatment processes, including Headworks, Prnimary Clanfiers, DAFT,
Digesters, and Dewatering. Calibration of MABLE was limited to use of standard performance
parameters extracted from previous work (1998 LOTT WRMP), or evaluated based upon Plant
data collected between 2001 and 2003. The values in Table 9-1 provide the backbone of the mass
balance structure. A DAFT solids capture rate of 99.85 percent and centrifuge solids capture rate
of 95 percent were assumed. The former is based on mass balance modeling work performed in
1999 and corresponds to the 1998 annual average value. The latter was estimated to approxamately
match Plant data. Other MABLE parameters, such as yield, were evaluated based on concurrent

626,/ 2006 207 PM - 025134 LOTT Budd Inket Treatment Plant Master Plan '\ 500 Prepare Facilities Plan’, Foul\ Chapter 9 Solids Stresm doc



9.2 Budd Inlet Master Plan

BioWin modeling. Results from the MABLE modeling are mcorporated into the capacity charts
presented m Chaptrer 12,

Table 9-1. Solids Stream Process Performance at the LOTT Plant 2001-2003

Primary Thickened Dewarered
Sludge Sludge Volatile Solids Digester Sludge
Solids Solids Reduction ' Solids Solids
Average 1.8% 5.6% 51.7% 29% 21.8%
Apnl 2% 3.5% 35.9% 28% 23.7%
Summer = 1.8% 5.6% 529% 219% 21.7%
Winter * 1.7% 5.6% 50.0% 28% 21.9%

1 From February 2002 — June 2003 secondary digester was offine due to construction.
2 Summer defined as Apnl through October.
3 Winter defined as November through March.

626,/ 2006 207 PM - 025134 LOTT Budd Inket Treatment Plant Master Plan '\ 500 Prepare Facilities Plan’, Foul\ Chapter 9 Solids Stresm doc



CHAPTER 10

CONTROLLING OPERATING CRITERIA

A wastewater treatment plant contains a series of unit processes, each of which is subject to a
capacity imitation. This chapter describes the controlling parameters for each unit process using a
combination ot modehing results, physical testing and regulatory factors (as shown in Table 10-1) to
define capacity. These limits have been developed in collaboration with LOTT staff based upon an
acceptable level of operating nsk. The basis and assumptions used in denving these limits are
described subsequently. Note that in accordance with Ecology requirements, the rated capacity is
typically the sum of all dedicated units with the largest unit removed from service. The units
assumed to be out of service are indicated in Table 10-1.

Table 10-1. Controlling Operating Criteria

Unit Capacity
Headworks Bar Screens, Peak Flow (MGLY)

3 Screens, 1 out of service 99
Gt Tanks

Peak Flow wath 4-Minute HRT! (MGD)

| Tank in Service 439

2 Tanks m Service 87.9
Influent Pumps, Peak Flow (MGD)

3 Large units, 1 out of serace 4
Aeration Basins

Diffuser System Aur Supply™ (scfm)

First Aeration

Stage 1 11,960
Stage 2 6,080
Stage 3 4,560
Stage 4 3,380
Final Aeration 96
Blower Aur Supply (icfm)
3 umirs, 1 our of sernice 22.200
Intermediate Pump Staton, Peak Flow (MGD)
3 Large units, 2 small units (1 large unit out of service) 133
RAS Pumps, Peak Flow (MGL)
7 umits, 1 out of service 20.2

WAS Pumps, Peak Flow (MGLD)

3 umits, 1 out of service 13

62 2006 210 PM - On.05134 LOTT Badd Inket Treatrnent Plant Master Plan ', 500 Prepare Fociliies Plan', Frnal\ Chapter 10 Contenllong
Parms.dos



10-2 Budd Inler Master Plan

Secondary Clanfiers

Solids Loading Vares®
Hydraulic Loading' (MGD)
4 umts 80
UV Disinfection, Peak Flow (MGD)
6 chamnels 66
Effluent Pumps, Peak Flow (MGD)
North Outfall: 4 large pumps, 1 large pump out of service 50
Fiddlchead Outfall: 2 pumps 30
Outfall Capacity® (MGD)
North Cutfall G4
Fiddlchead Outfall (Emergency Only) 41
System Hydraubic Limar (MG
Pamary Sedimentation Collection Channel and Tanks Overflow 72

Sudge Thickenming
Maximum DAFT Loading Rare (Ib/d)

3 tanks, 1 out of service 33,15
Thickened Sludge Transfer Piping, Peak Flow (gpm) i)
Sludge Digesnon, Minimum HRT (days) 25
Sludge Dewatering, Maximum Solids Loading (Ih/hr)
1 Large unit, 36 hr/wk operation 2,500

1. Ecology Orange Book cntena for got tanks specific 3-5 mmute HRT.
2 See Tables 10 2 through 10 1 for max oxygen uptake rate hmats for each seasonal condition.

3. Varies depending on flow, MLSS, no. of clanfiers on-line, and sludge serting charactenstics
For dry weather period, sludge volume index (SVI) = 286 mL/g assumed
For wet weather period, SV1 = 234 mL/g assumed
4. Based on maximum surface overflow mte of 1,768 gpd/ fi.
5. At mean higher high water (MHFW). At mean sea level (MSL), limits are 68- and 63-MGD for North
and Fiddlehead outfalls, respectively. Note the Fiddlehead Outfall may only be used in emergencies, and

requires prnor notithcaton of Ecology.
LIQUID STREAM UNIT PROCESSES
The following sections summanze the controlling operating criteria for liquid stream processes at

the Budd Inlet Plant.

Headworks

The 2004 bar screen replacement project has resulted in 4 sets of step screens, each set with a
capacity of 33-MGD (firm capacity 99-MGD).

6/ 26,2006 210 PA - O0.25134 LOTT Budd Inket Treatment Plant Master Plan’, 500 Prepene Facilitres Plan', Final\ Chapter 10 Conteollng
Parms.doe



Chapter 10 — Controlling Operating Critena 10-3

Grit Tanks

There are rwo aerated grit chambers at the LOTT plant. At the high water surface level, the hquid
volume 15 244,040 gallons. The Critena for Sewage Works Design (1998) by Ecology, also known
as the Orange Book, recommends that aerated gnt chambers be designed tor a minimum detention
time of 3 to 5 minutes at peak design flow to sustain removal efficiencies. Assuming a 4-minute
detention time under peak hour flow conditions with both chambers on-line, the maximum
capacity for the aerated grit chambers would be 87.9 MGD. The flow rate exceeds the projected
peak hour How for all permit scenanos through 2025, With one tank out of service, however, gnit
tank capacity is only 43.9-MGD, which is less than the current peak hourly and peak daily flows
observed at the Plant. By 2025, peak houry flows of 86-MGD would result in a detention time of
2.0 minutes. While the Orange Book does not have a reliability classification requirement for a
backup gnit tank, having capacity to deal with peak hourly flows in the gnt tanks can be
advantagcous. Gt removal i linked to detention ime in the grit tanks. Once the detention time
falls below the minimum recommended value of 3 minutes, there is a higher probability of grit
passing through the system and atfecting downstream Plant elements. Gnit can cause wear and
tear, particularly affecting the influent pumps. Excessive gnt entering the primary sedimentation
tanks will ulumately reach the digester as primary sludge. This grit can cause wear and tear of
sludge processing equipment, as well as increase inorganic digester loads.

Influent Pumping Capacity

The influent pumps lift the degnitted wastewater (called raw degritted sewage (RDS) in the Plant)
from the influent wet wells to the primary sedimentation tanks. There are a total of five pumps,
four of which are rated at 18 MGD at the design head of 46 feet and the fifth pump rated at 5
MGD at the design head of 36.6 feet. The small pump is used primanly for low influent flow
conditions. The firm capaaity of the influent pump station, with one of the four larger pumps out
of service, 1s 54 MGD. With all four of the larger pumps in service, the pump station has a total
capacity of abour 72 MGD.

The Ecology Orange Book requires that the capaaity of influent pumps shall be such that, with the
largest pump out of service, the remaining pumps will have the capacity to handle the peak flow.
However, the Plant has some tlexibility stemming from the availability of equalizanon basin
capacity. The Plant can store approximately 2.5-MGD of flow n its five equalizanon basins. At
the influent pump station firm capacity (54-MGD), this would allow the Plant to operate for 1.9
hours at the projected 2025 peak hourly flow (86.4-MGD), or approximately 9.1 hours at the
projected 2025 peak daily flow (60.6-MGD) before filling the equalizatnon basins. Given a typical
storm hydrograph (Figure 10-1 is derived from a storm observed in January, 2002), the Plant could
deal with up to 67.5 MGD of peak hourly tlow betore tilling the equalizanon tanks. Flow
projections indicare this level of peak hourly flow o occur in 2009 and beyond.

626/ 3006 210 PM - 025134 LOTT Budd Enlet Treatrment Plant Master Plan', 500 Prepere Faeiities Plan', Final\ Chepter 10 Controllng
Parms.dos



10-4 Budd Inlet Master Plan

70
60
90 -
40 -

30 -

Influent Flow (MGD)

20

EQ Basin Volume (MG)

10 4

0 : 2 0
12302 172302 124002 12402 12502 12502 1726002 12602 12702
0:00 12:00 0:00 1200 000 1200 000 1200 0:00

Figure 10-1. Storm Hydrograph Used to Determine Plant Influent Pump Station Firm
Capacity with Equalization Tanks

Primary Sedimentation

The primary sedimentation Parshall flume flow meter has a capacity of 33-MGD. Because of this
hmitation, the interpretation of histoncal peak tlow data has been incomplete. With the installation
of the new Plant influent flow meter, the plant can now obtain accurate information on peak flows.

Primary sedimentation tank efficiency depends upon a number of vanables, including influent flow
and solids loading. The Ecology Orange Book recommends that pnmary sedimentation tanks be
sized to accommodate an average overflow rate of 800 to 1,200 gal/ft"/day and a peak overflow
rate of 2,000 to 3,000 gal/ ft:,fd-.iy. Given tank dimensions, this corresponds to an average tlow of
up to 12.6-MGD, and a peak flow of up to 31.5-MGD (one tank out of service). Flow projections
indicate that both of these limits are already being exceeded. However, Plant data and the results of
the settling tests described in Chapter 7 suggest that the prnimary sedimentation tanks are snill
providing an adequate level of solids removal. The relationship berween influent solids, flow, and
primary sedimentation tank efficiency, developed i Chapter 7, is used in Chapter 12 to construct
the Plant capacity charts.

Diffuser Air Supply Capacity

The limuts for the diffuser air supply capacity represent the maximum rate at which air can be
supplied by the fine pore diffusers in the aeration basins to sansfy the oxygen demand for both
carbonaceous BOD oxidation and nitnfication.

62 2006 210 PM - On.05134 LOTT Badd Inket Treatrnent Plant Master Plan ', 500 Prepare Fociliies Plan', Frnal\ Chapter 10 Contenllong
Parms.doe



Chapter 10 — Controlling Operating Critena 10-5

An analysis of diffuser air supply capacity must take into account the daily and hourly varanon in
orgamg loadimg. The BioWin process simulator, however, has been set up n ths project to
evaluate monthly average flows and loadings. Therefore, it is necessary to transform the diffuser
and blower air flow hmitanons, expressed as peak hourly flows reflecting peak hourly oxygen
uptake rares (OURs), to corresponding peak monthly OUR values. This can be done by applying
standard peaking factors. In this analysis, peak hour to peak month OUR ratios of 2.0, 2.0, and 1.8
have been applied for summer, April, and winter conditions, respectively.

These OUR ratios are lower than those estimated from histoncal BOD loadings. Based on 2001 to
2003 Plant data, the average peak day to peak month BOD loading ratio was 2.44, while the peak